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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Section 1. Summary of Test Results

Manufacturer: Allen Telecom Inc.

Model No.: MR801

Serial No.: 12

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 22, Subpart H.

& New Submission & Production Unit

D Class Il Permissive Change D Pre-Production Unit

'A|M|P | Equipment Code
THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NVIAD

NVLAP LAB CODE: 100351-0

TESTED BY: DATE:
Kevin Carr, Technologist

KTL Ottawa Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. KTL Ottawa Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report. This report applies only to the items tested.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 22.913(a) 500W ERP Plot Complies
Occupied Bandwidth (VVoice & SAT) 22.917(c) Mask C Plot Complies
Occupies Bandwidth (Wideband Data) 22.917(d) Mask D Plot Complies
Occupied Bandwidth (ST) 22.917(d) Mask D Plot Complies
Occupied Bandwidth (Digital) None Input vs. Output Plot Complies
Spurious Emissions at Antenna 22.917 -13 dBm Plot Complies
Terminals
Field Strength of Spurious Emissions 22.917 -13 dBm Chart Complies

E.LLR.P.

Frequency Stability 22.355 1.5 ppm N/A N/A

Footnotes For N/A’s:

Test Conditions:

Indoor Temperature: 24 °C
Humidity: 60%

Outdoor Temperature: 27 °C
Humidity: 60 %
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

Section 2. General Equipment Specification

Supply Voltage Input:

120 VAC, 60 Hz

Frequency Range: Downlink: 869-894 MHz

Frequency Range: Uplink: 824-849 MHz

Type of Modulation and CDMA GSM TDMA CDPD AMPS

Designator: (%V) (GXW)  (DXW) (T%V) (F8V|§|:1D)

AGC Threshold: Not Applicable

Output Impedance: 50 Q

Gain: 90 dB Nominal

Max Input Power: -50 dBm

RF Output (Rated): Single:

Composite: See Page 10

Frequency Translation: F%l FEZ '\ﬁ

Band Selection: Software  Duplexer  Fullband
|:| Crl%lge Coverage
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Description of Modifications For Class Il Permissive Change
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Modifications Made During Testing

"\
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Theory of Operation

The E.U.T. is available as a variable band selective or channel selective repeater for CDMA,
TDMA and Analog. As well, the unit is available in high and low power configurations.

This repeater bi-directionally amplifies signals between multiple mobiles and a single base
station in the AMPS800 frequency band. It is employed where poor topological conditions cause
weak field strengths . It can provide highly selective amplification of band segments or channels
in the AMPS800 band.

The E.U.T.’s modules can be combined with other repeater modules in order to create a multi-
band repeater system. Modules operating in the PCS1900, GSM1800, GSM900 or iDEN bands
are available. When different modules are combined, a common antenna and control interface
are available.

The E.U.T. can be set-up locally or remotely. A PCMCIA slot for modem operation is an
available option. The repeater has a large number of functions that can be monitored and
changed by the operators via a terminal emulation program or the MIKOM OMC software
platform. An understandable communication language is available to aid the operator query
status reports from the repeater or to change settings.

System Diagram

Conversion Module

Power Amplifier

BTS —>—|Z]—<—~|>—| Mobile
%{—@—% e
-SOdB)—l .’—(f-soda

|

Distributor Unit

Duplexer Duplexer

et

Conversion Module
—t+<] L<F_ | }—<|—

Power Amplifier
Distributor Unit

e

L,
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: Kevin Carr

PARA. NO.: 2.985

DATE: August 11, 1999

Test Results: Complies.

Measurement Data:

2 Channel RF Power Composite:

Uplink Downlink
High Power Low Power High Power Low Power
Configuration Configuration Configuration Configuration
(dBm) (W) (dBm) (W) (dBm) (W) (dBm) (W)
AMPS 40 10.0 32.1 1.62 40 10.0 30.9 1.23
CDMA 34 2.51 27.8 0.603 34 2.51 26.2 0.417
TDMA 37 5.01 28.9 0.776 37 5.01 27.9 0.617
Single Channel — Customer Specified:
Uplink Downlink
High Power Low Power High Power Low Power
Configuration Configuration Configuration Configuration
(dBm) (W) (dBm) (W) (dBm) (W) (dBm) (W)
AMPS 40 10.0 37 5.01 40 10.0 37 5.01
CDMA 37 5.01 30 1.00 37 5.01 30 1.00
TDMA 40 10.0 34 251 40 10.0 34 251
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Variable Bandwidth Module

¥ATTEM @AdBE afMKRE —1.34dEB
EL 2%. HBdBm 1@d B~ -1. 4688MH=

P Praard

PROWJECT: 9RO01331

HIGH POWWER COMFIGURATION
LIPLIFK

COnAA,

SIMGLE CH.

QCCURIED BARCWIDTH

i
!
Y
{ l CUTPUT FROM EUT
|
e

OJF PR AS PER
HP EPM-4414; 37 .0 cBm

CEMTER 837. 1833MH=z SPAM 5. @88MHz
¥REW Z2B@kH=z VB 268kH=z SWP EB. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEN 18dE aMER BdB
FL 37.BdEm 18d B~ -1. 488MH=z

CEMTER 881. 433MH=z

¥FEBMW ZBkH=z

VEM ZBkH=z
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SWP 5B. Bms
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Loty ML IFH

DAL,

CCCUPIED BAMCAWDTH
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P FRiOM EUT

QP PR AT PER

HP EPM-441 A; 37 .0 cBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581
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i f l
J \
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
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P et
/
: ¥
I; \\
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Page 14 of 196



KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

CDMA Module
ATTEN 1EdE aMKR Z.33dB
RL 27. BdEm 1Ad B 1. 267MHz
PROJECT: 9R01551
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1H8dE AMER — . 17dB
FL 37. 8dBm 1684 B~ -1. 3568MH=
PROJECT 9R01581
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

TDMA Module
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FL 34. @dBm 18d B~ 3z2. 3kH=

PROJECT: GROM 581
et LY POWWER COMFIGURATION

f{ ‘\ UPLINK
TOMA MODUAL
¥ OCCUPIED BANDWADTH
QWP FROM EUT
f l 0P PR A5 PER

HP EPM-4414; 34.0 clBm

u

|t “'“F'WNF M

CEMTER B35. 68BEMH= SPAM 208 . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms

Page 23 of 196



KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth (Voice + SAT) PARA. NO.: 2.917(c)
TESTED BY: Kevin Carr DATE: July 14, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

High Power — Variable Bandwidth Modules
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

Low Power Variable Bandwidth Module
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 1G6dE
FEL 327. BdBm 18d B~

OELLF|S0E PROJECT: 9ROM 551
. Ly POVVER, SOMFIGURATICH
] DAL I

1 AR B MODUAL

N ! hi‘. VOICE AND SAT
Fﬁ (OCCUPIED BANDYWDTH
!

| P FROM ELT
| OJF PR A5 PER
HF EPM-4414; 37.0 dBm

CEMTER 28B0. 680EAMH=z SPAM 108 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP Z. 8B=sec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdEBE
FEL —48. BdBm 18d B~

ELLF

S0E

PRIOJECT: SR01531
Loty POAER COMFIGURATION

DAL IR,
W R B hCDLAL

WOICE ANMD SAT

WP TO EUT

P PR A5 PER HPE363E: -40.0 dBm

i

CEMTER 28B0. 680EAMH=z
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 1868 . BkH=z
SWP Z.8H@=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

NAME OF TEST: Occupied Bandwidth (WB Data) PARA. NO.: 2.917 (d)
TESTED BY: Kevin Carr DATE: July 16, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

High Power — Variable Bandwidth Module

ATTEM 1@dEBE
FEL 46 . BdBm 1@d B~

CELLF|1D

PROWJECT: 9R01331
HIGH POWWER COMFIGURATION

LIPLIFK

WED
QCCURIED BARCWIDTH

QUTPUT FROM EUT
P PR AS PER

HP EPM-441A; 40.0 ciBm
W R B hCDLAL

I

CEMTER B836. 34806MH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdBE
FL -52.7dEBm 18d B~

ELLF|1D PROJECT: 9R01551
HIGH POMYER COMFIGURATION

LIPLIFK
WD

CCCUPIED BAMCAWDTH

IMPUT TC EUT
IiP PR A5 PER HPE363E: -52.7 dBm

WAR B ODLIAL

CEMTER 83E5. 34@0@MHz
¥FEBMW ZBE8H=z VB ZB68H=z

SPAM 288 . BkHz
SWPF 5. BB=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE
FL 48. 8dBm 18d B~

CELLF|1ID PROJECT: 9RO01581

HIGH PCWER COMFIGURATION
DrCATIL IR,

WED

CCCUPIED BAMDOADTH
CUTPUT FROM EUT

CuF PR AS PER

HP EPh-441.4; 40.0 dBm

WAR B RODIAL

i il

|'| T 1

CEMTER 881. 4598MH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdBE
FL -568.3dEBm 18d B~

CELLF|1ID PROWJECT: 9RO01581

HIGH PCAWER COMFIGURATION
DoCAATILIRE,

WED

CCCUPIED BAMCADTH

IMPUT SIG. TOEUT

IiP VYR AS PER

HP EPh1-441.4; -50.3 dBm

WAR B RODIAL

' K

CEMTER 881. 4598MH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

Low Power — Variable Bandwidth Module

ATTEM 1@dEBE
FEL 37. B@dBm 18d B~

CELLF(LD

PROWJECT: 9RO01 581
Loty POWER COMFIGURATION

IIPLIMK
WAR B RAODIAL

VBD
QCCURIED BARCWIDTH

ZuP FROM EUT

OJF PR AS PER
HP EPM-441A; 37 .0 ciBhd

CEMTER B35. 68BEMH= SPAM 208 . Bk Hz

¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdEBE
FL -51. BHAdBm 18d B~

CELLF|1ID PROWJECT: 9RO01581

Loty POER COMFIGURATION
IIPLIME

W AR B RCDLAL

WD

CCCUPIED BAMCAWDTH

P TO EUT

IiP PR A% PER

HP EPhd-441.4; -31.0 dBm

L '|I"|

CEMTER B35. 68BEMH= SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE
FEL 327. BdBm 18d B~

CELLF|1ID PROJECT: 9RO01581

Loty POAER COMFIGURATION
DAL IR,

W R B hCDLAL

VBD

CCCUPIED BAMCAYMDTH

P FRiOM EUT

i OJF PR AS PER

HP EFfi-d441.4; 37.0 dBm

| f

CEMTER 28B0. 680EAMH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM BdEBE
FEL —48. BdBm 18d B~

ELLF

PRIOJECT: SR01531
Loty POAER COMFIGURATION

DrCATIL IR,
W R B hCDLAL

VBD

CCCUPPIED BAMOAWADTH
P FROM EUT

P PR A5 PER HPE363E: -40.0 dBm

CEMTER 28B0. 680EAMH=z
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

NAME OF TEST: Occupied Bandwidth (ST) PARA. NO.: 2.917(d)
TESTED BY: Kevin Carr DATE: July 16, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 22, SUBPART H

CELL

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ULAR BAND REPEATERS
PROJECT NO.: 9R01581

High Power — Variable Bandwidth Module

ATTEM 1@dEBE
FEL 46 . BdBm 1@d B~

]

ELLF|1D

CEMTER B836. 34806MH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec

PROWJECT: 9R01:531

HIGH POWWER COMFIGURATION
LIPLIFK

=T

QCCURIED BARCWIDTH
CUTPUT FROM EUT

OJF PR AS PER

HP EPM-441A; 40.0 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEMN BdEBE
FL -53.B8dBm 1HAd B~
CQELLF{LD PROJECT: 9R01581
HIGH POWER COMFIGLRATION
UPLIFMK
sT
QCCUPIED BAMDWIDTH
IMNPUT TC EUT
I PR A5 FER
HP EPM-441 4, -53.0 dBm
| T T 1 1 LI | '| 1 I ||
CEMTER 3836. 248@MH=z SFAM 266 . Bk Hz
*¥RBlM IEEH=z LB IEEH=z SHMP 5. BH=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE
FL 48. 8dBm 18d B~

CELLF|1ID PROWJECT: 9RO01581

HIGH PCAWER COMFIGURATION
DoCAATILIRE,

ST

CCCUPIED BAMCAYMDTH
CUTPUT FROM EUT

CF PR AS PER

HP EPb-441.4: 40.0 dBm

1

CEMTER 8281. 468ZMH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdBE
FL -53.8dEm 18d B~

ELLF

PROWJECT: 9RO01581
HIGH PCAWER COMFIGURATION

Loty ML IFH
5T

CCCUPIED BAMCAYMDTH

IMPUT S1 TO EUT
IiP PR A% PER

HP EPR-441.4; -53.0 dBm

CEMTER 8281. 468ZMH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — Variable Bandwidth Module

ATTEM 18dEB
FL 37. AdBm l@dB-
CELLF|1D PROWJECT: 9RO01 581
Loty POWER COMFIGURATION
IIPLIMK
WAR B RAODIAL
ST
CCCUPIED BAMDWDTH
CuP PRROM EUT
CuF PR AS PER
HP EPhd-441 4: 37.0 dBm
R
{ \ |
' !
CEMTER B235. EEAEMH=Z SPAM 288 . Bk H=
¥FBk ZEAEH=z LBl 288H=z SWP 5. EB8=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEH BdEB
FL —-51.H8dBm 1E8d B~
CQELLF{LD PROJECT: 9R01581
Lty POWER COMFIGLIRATION
UPLIMK,
AR B MODUAL
sT
QCCUPIED BAMDWIDTH
1P T EUT
I PR A5 PER HPSSESE: -51.0 dBim
|
T 1 LRI N T T 11
CEMTER 835. BEAEMH= SPAM 286 . Bk H=z
¥FBW IBEH=z LBk IEEH=z SWPF 5. BB=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm 18d B~

CELLF]

10

PRIOWJECT: SR01:531
Loty POER COMFIGURATION

DAL IR
W R B RACIDLAL

=1

CCCUPIED BAMCAYIDTH
P FROM EUT

O0F PR AS PER

HP EFfi-d441.2; 37.0 dBm

CEMTER 28B0. 680EAMH=z
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdEBE
FEL —48. BdBm 18d B~

CELLF]

PRIOJECT: SR01531
Loty POAER COMFIGURATION

DrCATIL IR,
W R B hCDLAL

5T

CCCUPIED BAMCADTH
WP TO EUT

P PR A5 PER HPE363E: -40.0 dBm

CEMTER 28B0. 680EAMH=z
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

NAME OF TEST: Occupied Bandwidth (SAT) PARA. NO.: 2.917(d)
TESTED BY: Kevin Carr DATE: July 15, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

High Power

ATTEM 1@dEBE
FEL 46 . BdBm 1@d B~

ELLF[Z0E PROWECT: 9RO01:331
HIGH POWER COMFIGURATION

LIPLIFK

SAT
QCCUPIED BARMDWDTH
CF FROM EUT

OJF PR A PER HP3SE3E 40.0 dBm

CEMTER B836. 3398MH=z

¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 1868 . BkH=z
SWP Z.8H@=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdBE
FL -53.8dEBm 18d B~

ELLF

S0E

PROJECT: 9RO1351
HIGH PCAWER COMFIGURATION

LIPLIFK
QCCUPIED BARCWIDTH

SAT

IMPUT TC ELT
P PR A5 PER HPE363E: -533.0 dBm

CEMTER 83B. 3398MH=z
¥FEBMW ZBE8H=z VB ZB68H=z

SPAM 188 . BkHz
SWP Z.868=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ATTEM 1HdE
FL 48. 8dBm 18d B~

ELLF

S0E

PROJECT: 9RO01581
HIGH PCWER COMFIGURATION

Doty TLIRH
SAT OCCUPIED BANDYWADTH

CUTPUT FROM EUT

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

CEMTER 881. 4598MH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAM 188 . BkHz
SWP Z.868=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM BdBE
FL -53.8dEm 18d B~

ELLF

S0E

PROJECT: 9RO01581
HIGH PCWER COMFIGURATION

DiChAMLINK,
saT

CCCUPIED BAMCAMDTH

IMPUT TC EUT

IiP PR A% PER

HP EPh1-441.4; -53.0 dBm

CEMTER 881. 4598MH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAM 188 . BkHz
SWP Z.868=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — Variable Bandwidth Module

ATTEM 1@dEBE
FEL 37. B@dBm 18d B~

CELLF|ZDE PROJECT: 9RO 551

Loy POWWER COMFIGURATICN
LIPLIMK

WAR B MODLAL

OCCLUPIED BAMCYADTH

SAT

OJP FROM ELT

P PR A5 PER

HFP EPM-4414; 37.0 dBm

CEMTER B35. 68BEMH= SPAM 108 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF Z.80=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEH BdEB
FL —-51.H8dBm 1E8d B~
CELLF[=2DE PROJECT: 9R01581
Lty POWER COMFIGLIRATION
UPLIMK,
AR B MODUAL
OCCUPIED BAMDWIDTH
saT
‘ 1P T EUT
g J l I PR A5 PER HPSSESE: -51.0 dBk
TV
|
CEMTER 835. BEAEMH= SPAM 1868 . Bk H=z
¥FBW IBEH=z LBk IEEH=z SWP Z.80=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 1G6dE
FEL 327. BdBm 18d B~

CJELLF|2Z0E PROUJECT: 9R01581

Lty POWER COMFIGLIRATION
DHOATILIMK

| W AR B MODUAL

AT

QCCUPIED BAMDWIDTH

C4F FROM EUT

J OJF PR A5 PER

HF EFfa-d441.4; 537.0 ciE

J

CEMTER 28B0. 680EAMH=z SPAM 108 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP Z. 8B=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEH BdEB
FL —4@.HAdBm 1E8d B~
CELLF[=2DE PROJECT: 9R01581
Lty POWER COMFIGLIRATION
DHOATILIMK
| WAR BV MODUASL
a7
QCCUPIED BAMDWIDTH
IP P TO EUT
i J \ I PR A5 PER HPSSE3E: -40.0dBm
[
CEMTER 8868. BEBEMH= SPAM 1868 . Bk H=z
¥FBW IBEH=z LBk IEEH=z SWP Z.80=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

NAME OF TEST: Occupied Bandwidth (Digital Mod.) PARA. NO.: 2.917(e)
TESTED BY: Kevin Carr DATE: July 13, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power Configuration — Variable Bandwidth Units

ATTEM 18dB AMERE BdB
FL 327 . BdEm 184 B~ -1.  488MH=
PROJECT: 9R01581
Pl el haiie 2 HIGH POWER COMFIGURATICHN
/ \ DOWRILINK
COMA,
f ir OCCUPIED BANDWADTH
I SINGLE CH.
f l QWP FROM EUT
O PR A5 PER
j l HP EPM-441 & 37 0 dBm
R
b W\.j H\J T TP FY T
CEMTER 82E81. 433MH= SPAM 5. BEAMH=
*¥*RBl 3I@kH= B 3@k H=z SKWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEN AdBE aMER . 33dB
FL —-42.B8dBm 1E8d B 1. 488MH=
/ﬁw ﬁ\
TN NN ,-m‘xn-l"r %wmw

CEMTER 881. 433MH=z
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEEMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCAWER COMFIGURATION
Loty ML IFH

DAL,

CCCUPIED BAMCAWDTH
SIMNGLE CH. /P T EUT

IiP PR A% PER

HFP G3635E: -42.0 dBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM BdBE aMER —1. 34dEBE

FEL 37. @dBm 18d B~ -

1. 488MH=

P st

|

!

l
|
“

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

Db,

SIMNGLE CH.

QCCURIED BARCWIDTH
QUTPUT FROM EUT

P PR AS PER

HP EPM-4414; 37 .0 cBm

CEMTER 837. 183MH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 5. BEAMH=z
SWP 5B. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

*¥*ATTEN BdB AMER . 33dB
FEL —-57.HdEBm 18d B~ 1. 41FMH=z
PROJECT: 9RO1561
St T P HIGH PCWWER COMFIGURATION
/ \ UPLIMK
DM SINGLE CH.
]( &i OCCUPIED BANDWDTH
I IMPUIT SISRAL TO EUT
f \ IF PR AS PER HPESE3E: -57.0 dBm
bonedd EVEY I PTTY S [ F——— oo
CEMTER 237. 123MH= SPAM 5. BEEMH=
¥FBMW 38k H=z WEBKW 3@k H=z SHMF 58@. Bms=
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE

FL 48. BdBm 18d B~

aMER . 33dEB
—-32 . BkHz

JAA,

\
t
|
|

\'“%mm

CEMTER 837. 820@rMHz
¥REW 1. BkH=z

VEMW 1.B@kH=z

SPAM ZB@ . Bk Hz
SWP SEEms

PROJECT: SRO1351

HIGH PCAWER COMFIGURATION
LIPLIME

TOh 2,

CCCUPIED BAMCAWDTH
SIMNGLE CHAMMEL

CF PAVER AS PER

HP EPhd-441.4 40.0 dBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEMN BdEBE aMERE —. 34dB
FEL —-54.B@dBm 1HAd B~ 32. TkH=z
PROJECT 9RO 531
Bk HIGH POWER COMFIGURATICHN
{ \l UPLINK
TOMA,
{ ]T OCCUPIED BAMDWIDTH
IMPLIT TO ELIT
’ \ IP PR AS PER
[ l HP B563E -54 dBm
) L,
[T VAP A e TR T | R T g ML T
CEMTER 3837. B98@MHz SFAM 266 . Bk Hz
¥FEBMW 1. BHAkH=z WEBKW 1. BkH=z SHF S8Bm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEMN 1GEdB AMER — . 5HdB
FL 468. BdBm 1HAd B~ —-32 Bk H=z
M PROJECT: 9R01551
HIGH PCWER CONFIGURATION
DOWRILINK
DM,
OCCUPIED BANDWADTH

\
O # % SINGLE CH.
L
|
|

QUTPUT FROM EUT
QP PR AS PER
HP EPM-441A: 40.0 clBm

= |
1
CEMTER 881. 17AAMH=z SFPAMN 280 . BkHz
¥FBM 1. BkH=z Bk 1. BkH=z SWP SEEms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEMN 1GEdB AMERE . 17dB
RL -48. BdBm 1Ad B 37 3kHz
PROJECT: 9R01581
A HIGH PCWER CONFIGURATION
{ \l DOATLIRE
TDM&,, SINGLE CH.
f * OCCUPIED BAMDWIDTH
I P TO EUT
J \ IP PR &5 PER HPESE3E: -48.0 dBm
[ONGNE NTEREEE VPR mww@
CEMTER 221. 178EMH= SPAM 2006 . Bk H=
¥REW 1 BkHz UBW 1. BkHz SWP SEBms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — Variable Bandwidth Units

ATTEM 1BdE aMKR - . EEdE
RL 28.8dEm 1AdE~ 1. 417MHz
PROJECT: 9R01581
| i Vel e e LW PCYWER CONFIGURATION
! \ DCAAMLINK
VAR BV MODUAL
‘} } QCCUPIED BANDVWIDTH
QP FROM EUT
; \ QWP PR &5 PER
I \ HP EPM-444 &: 30.0 dBm
N Y
R JPTTIT Y o i L=y
Ly W MW
CEMTER 280 EBBMHz SPAM 5. BEGEMHz
¥REW 20PkHz UBW 2BkHz SWP SE. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEN BdE AMERE — . BEdE
FL —-49. BdBm 1E8d B~ 1. 488MH=z
PROJECT: GRO1581
e o e L0 PCWER CONFIGURATION
/ \ DOMARILINK
VAR BV MODUAL
f * OCCUPIED BANDWIDTH
I P SIG TO EUT
I 1 I FWWR AS PER HP 8563E: -49.0 dBm
WP AR PR J._J L.. WIESINER TV B
CENTER E280. 528MHz SPAMN 5. @BEMHzZ
*¥*RBl 3I@kH= B 3@k H=z SKWP 58. Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1B8dEBE aMKRE 1. BEadEB
RL 328. BdBEm 18d B -1. 488MHz
Prar s itPrdn
ff \%
i f l
J \

CEMTER 835. E8BMH=
UBW ZB8kH=z SWP 58. Bms

¥REW ZB8kH=z

SPAM 5. @88MHz

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

W R B hCDLAL

Db,

CCCUPIED BAMCAYMDTH

OJF PR AS PER

HP EPM-4414; 30.0 cBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEN BdE AMER 1. 5EdE
FL -59.BdBm 18Ad B~ -1 417MH=z
PROJECT: GROM 531
i R i LY POVWER CONFIGURATION

H‘ UPLINK
VAR, EVY MODLAL

f OCCUPIED BANCVIDTH
WP SIG T EUT

P PR A5 PER HPE363E: -59.0 dBm

CEMTER 835. E8BMH=

REW ZB8kH=z

UBW ZB8kH=z

SPAM 5. @88MHz
SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM 1G6dE

FEL 2=4. EBdBm 18d B~

aMER
-33.

. EBdE
3k H=z

i e

PRIOJECT: SR01531
Loty PAOER COMFIGURATION

\

IIPLIME
W AR B RCDLAL

!

T2
CCCUPIED BAMCAWDTH

[
f
J

P FRiOM EUT
OJF PR AS PER

HP EFi-d441.2: 34.0 dBm

!

erdhnn

CEMTER B35. 68BEMH=
¥REW 1. BkH=z

VEW 1.BkH=z

SPAM 208 . Bk Hz
SWP SBEms
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FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdEBE aMER —-1. EEJE
FEL -54. HAdBm 18d B~ —34 . BkH=z

PROJECT: GROM 531
Pl A LY PCVYER CONFIGURATION
LIPLINK

W R B hCDLAL

\
l{ DM,
I|

CCCUPIED BAMCAYDTH

i I
' P TO EUT
J IiP PR A% PER

HP EPhd-441.4; -34.0 dBm

a1 AR MM.’ o ok "y e
CEMTER B35. 68BEMH= SPAM 208 . Bk Hz
¥REW 1. BkH=z VEW 1.BkH=z SWP SBEms
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM 1G6dE aMER . EEdE
FEL 2=4. EBdBm 18d B~ 32. 3kH=z
AN,
[
ﬂ 1
e
I b e

CEMTER 28B0. 680EAMH=z
¥REW 1. BkH=z

VEW 1.BkH=z

SPAM 196 . BkHz
SWP 498ms

PRIOJECT: SR01 351

Loty PICWYER CORFIGURATICN
DAL IRH,

W AR B RCDLAL

TOhA,

CCCUPIED BAMCAWDTH

CJF FROWM EUT

OJF PR AS PER

HF EFfd-d441.4: 34.0 dBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdEBE aMER . 17dE
FEL —45. HBdBm 18d B~ 32. 3kH=z

PRIOJECT: SR01531

HM% Loty POAER COMFIGURATION

‘\ DCAATLING
AR BvY MODLAL
* TOMA,

CCCUPIED BAMCADTH
\ P TO EUT
IiP PR A5 PER HPE363E: -46.0 dBm

J |

I

cstabessoumal A

CEMTER 28B0. 680EAMH=z SPAM 208 . Bk Hz
¥REW 1. BkH=z VEW 1.BkH=z SWP SBEms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power — CDMA Module

ATTEM 1H8dE AMER — . 17dB
FL 37. 8dBm 1684 B~ -1. 3568MH=
PROJECT 9R01581
i HIGH POWER COMFIGLRATION
j \ DCARILINK
COMA SINGLE CHARNNEL
f % MODULE
0 OCCUPIED BANDWIDTH
{ l OUTPUT POWER
, l A5 PER HP EPM-441 4 37 .0 dBm
" | l
Lt e,
WM Pirrabdarph an g |
CEMTER 88B8. B88MH= SPAM 5. BEBEMH=
REl 3Bk H=z UBl 3Bk H=z SHF S5B8. Bms=
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEMN B8dEBE Ak R
FEL —-54.8dBm 16d B 1. 488MH=

I,

[

\

!

‘x

!

|

ke gL

CEMTER 886B8. EB88MH=z
FREW ZB@kH=z VBW ZB@kH=z

SPAM 5. 88BMHz
SWP 508, Bms

PROJECT 9R01 351

HIGH POWWER COMFIGLURATION
Dol LINE

COA SIMNGLE CHAMMEL
MODULE

IPTOEUT

IP PR A5 PER

HP 3:363E 60.3 dBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEH 1Gd4dE AMER 2. 33dE
RL 37 . BdBm 1E8d B~ 1. 3E¥MH=z
PROJECT: 9R01581
O it el HIGH POWER COMFIGURATICN
f \( UPLINK
COMA, MODUAL
T{ ’[' OCCUPIED BANDWDTH
I OuP FROM EUT
r \ QP PR &5 PER
J \ HP EPM-441 & 37 .0 dBm-
" | l
WW"J k"'“’*"wm "
CEMTER B835. 713MHz SPAM 5. BEGEMHz
RBI 3I@kH= B 3@k H=z SKWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEN BdE AMER 1. 33dE
FL -55.BEBdBm 1E8d B~ 1 41¥MH=z
PROJECT: 9R01581
P e et HIGH PCIWER CONFIGURATION
{ ‘\ UPLINK
COMA, MODUAL
{ ][ COMA OCCUPIED BANDWIDTH
I P TO EUT
f \ IP PR &5 PER HPESE3E: -55.0 dBm
ok At mr, s - "&HWWM
CEMTER 835. F13MH=z SPAM 5. BEAMH=
RBI 3I@kH= B 3@k H=z SKWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — CDMA Module

ATTEM 1@dEBE afMKRE —1.58dEB
FEL 38. @dBm 18d B~ -1. 2E¥MH=

PROJECT: 9R0M 581
Ay et LOWY POWWER COMFIGLRATION
[ H DM MODUAL

LIPLIMK,
; * OCCUPIED BANDWIDTH

P FROM EUT
CF PR AS PER
HP EFfd-441.2; 30.0 dBm

e T,

Lo

CEMTER 835. E8BMH= SPAM 5. @88MHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

*¥ATTEN BdE aMKR @dE
RL -57.5dEm 18d B~ -1. 425MHz
it il Y

CEMTER 835. E8BMH= SPAM 5. @88MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms

PRIOJECT: SR01531

Loty POER COMFIGURATION
COnA, moDJAL

LIPLIFK

QCCUPIED BARMDWDTH

WP SIG TO EUT

IiP PR A5 PER HP3363E: -57 6 dBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FL 26. BdBm

aMER - 24dB
16d B~ —-1. 358MH=

oo,

N

i

CENTER 8868. 68BMH=

¥REW ZB8kH=z

UBW ZB8kH=z

SPAM 5. @88MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
DAL IR,

COhA, MODUAL

QCCURIED BARCWIDTH

CuF FROM EUT

OJF PR AS PER

HP EPM-4414; 30.0 cBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEH BdEB aMER . 33dE
FL —48.6dBm 1E8d B~ -1 417MH=z
PROJECT: GROM 581
i i Y LWy POWER COMFIGLRATION
{ \ DOMARILINK
COMA MODLUAL
f J( P T ELT
0 IiP PR A5 PER
J l HP 8563E: -43.6 dBim
U = e '--11_1 L"—- iy L™
CENTER S28. G88MHz SPAM 5. AEEMHz
¥FBW 3IBkH=z Bk 3@k H=z SWF 568. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power — TDMA Module

ATTEM 1@dEBE aMER BdB
FL 48. BdBm 18d B~ 3z, BkH=z

PROWJECT: 9RO01581
ik ' HIGH PCAWWER COMFIGURATION

( \ UPLIMK
TOMA MODUAL:

QCCUPIED BAMOYYDTH

% ]r P FRiOM EUT
L
l

QP PR 45 PER
) ‘JPJ MMM
& %WM ” e

HF EFta-441.2; 40.0 dBm

CEMTER B35. 68BEMH= SPAM 208 . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 104dE AMKR —1.33dB
RL -5E. 4dBm 18d B~ 37 . 3kHz
PROJECT: GROM 531
JSreAb HIGH POWER CONFIGLRATION
{ \ LIPLIMK
TOM& MODUAL
{ l‘. OCCUPIED BAMCVIDTH
I WP TO ELIT
} \ P PV AS PER
HPESE3E: -56.4 dBim
d ih L) L"'*;'FT Hrﬁ"h rh‘." JI;-L"_ "'.'1'.‘.1&"' ‘ﬁr"; :‘&\"f
CEMTER S235. GE@@MHz SPAM Z@@ . BkHz
#FEW 1 GAkHz UBW 1. AkHz SWP SEAms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 184E aMER —. 33dE
FL 46@. BdBm 1E8d B~ 32 . BkH=z
‘ullw“ PROJECT: SR04 551
HIGH PWICER COMFIGURATION
)’ \ DOMARILINK
TOME, MODUAL
][ k DCCUPIED BAMCWDTH
R FROM EUT
/ l CUP PR A5 PER
i HP EPM-4441.4; 40.0 dBm
R H
pon g i
CEMTER SE2@. 528EMHz SPAM Z@@ . @Ak Hz
¥FBMW 1.BkH=z WBK 1. BkH=z SWP SBBms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL —-45. HAdBm

aMER -1, 284dEB
16d B~ 32. 3kH=z

P bk

[ ]

Pl

PRIOJECT: SR01531

HIGH PWOER COMFIGURATION
DAL IR,

TOMaA, MODUAL

QCCURIED BARCWIDTH

WP TOEUT

IiP PR A% PER

HPE3G3E: -45.0cBm

CEMNTER 888. 636
¥REW 1. BkH=z

BMH=z SPAM 208 . Bk Hz
VEW 1.BkH=z SWP SBEms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

Low Power — TDMA Module

¥ATTEN 1BdBE aMKR . 284dB
RL 34. BdEm 1Ad B 32. 3kHz
PROJECT: 9R01551
S LOWY POWER COMFIGURATION
[ \ DCAAMLINK
TOMA MODUAL
Tt ]( OCCUPIED BANDWIDTH
o QP FROM EUT
J OUP PWR AS PER
W HP EPM-4415; 34.0 dBm
R ¥ 4
| M)

CEMTER 28B0. 680EAMH=z
¥FEMW 1. BkH=z

SP

VEMW 1.B@kH=z

AM 288 . BkH=z
SWF S88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEH BdEB aMER —. B3dE
FL —45.HAdBm 1E8d B~ —-32 . 3kH=z
PROJECT: GROM 581
Aty LWy POWER COMFIGLRATION
/ ‘\ DCAAR LIMK
TOMA MODUAL
# }v P T ELT
0 { ( IiP PYWR A5 PER HPSSE3E: -45.0 dBm
WMWM MWWMW
CENTER S88. GBEEMHz SPAM ZAR . BkHz
¥FBMW 1.BkH=z WBK 1. BkH=z SWP SBBms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

i
16d B~ 3

MER —. 17dE
2. 3kH=z

e,

\

#
L
1

My

b

-

CEMTER B35. 68BEMH=

¥REW 1. BkH=z

VEW 1.BkH=z

SPAM 208 . Bk Hz
SWP SBEms

PRIOJECT: SR01531

Loty POER COMFIGURATION
LIPLIME

TOMA MODUAL

QCCUPIED BARMDWDTH

CiF FROM EUT

OJF PR AS PER

HP EPM-4414; 34.0 clBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM BdEBE
FEL -57. HAdBm

16d B~

aMER - EBEdE
32. BkH=z

WY

o

\

[
f

k

|

|
|
J

T,

CEMTER B35. 68BEMH=
VEW 1.BkH=z SWP SBEms

¥REW 1. BkH=z

SPAM 208 . Bk Hz

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

QCCURIED BARCWIDTH

IiP PR A% PER

HP EPhd-441.4; -57.0 dBm

Page 95 of 196



KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.917(e)

TESTED BY: Kevin Carr

DATE: August 11, 1999

Test Results: Complies.
Test Data:
NAME OF TEST WORST-CASE SPURIOUS LEVEL (dBm)

0 to 10 GHz spurious (Uplink) -22.97
0 to 10 GHz spurious (Downlink) -21.23
2 - signal intermodulation (Uplink) -13.00
2 - signal intermodulation (Downlink) -13.00
Lower band edge spurious (Uplink) -13.17
Lower band edge spurious (Downlink) -13.00
Upper band edge spurious (Uplink) -13.10
Upper band edge spurious (Downlink) -13.00
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power — Variable Bandwidth Module

ATTEM 1HEdE MER —-24. 17dEBm
FL 4@. Bd Bm 18d B~ 267 . BAMHz=z
PROJECT: 9R01 551
HIGH POWWER COMFIGURATIORN
DrizhLIrR,
2 CH. INTERMODULATION PRODIICTS
[ty
O P PR A PER
HF EPM-441A: 40.0 dBm
= LIMIT: -13 dBm
I ),uw‘ - ""1,!
VR P N | = Wb e Fepapre-ey - o
CEMTER 281. 5@MH= SFAM 56@. BEMH=z
¥FBMW 2Bk H=z LB ZB8kH=z SWP 14B8m=
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM BAdBE MER —22. 8@d Bm
RL 39. ZdEBEm 1E8d B 1. Y7YEAGH=z
i
F
YU | R T PP TSP T I b e
START EH=z STORP 9. BEEGH=z
¥FEBM 1. B@MH=z LWEBR 1. @MH=z SWP 1288ms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
Doty TLIRH

SPURIOUS EMISSIONS
20MCH'S

CUP PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM BdBE MER —23. 47dBm
FL 323, Z2dBm 18d B~ 1 ¥¥EGH=
PROJECT: 9R01551
HIGH PCWER COMFIGURATION
DOWRILINK
W, SINGLE CH. SPURIOUS
ERISSIONS
0 OIF PR A5 PER
HF EPM-421.4; 40.0 dBm
= LIMIT: -13 dBm
T iy st LI R NPT Lo oty b Aoy
START BHz STOFP 9. BBEAGH=z

¥FEW 1. @MH=z

VEM 1.6MH=z SWF 138ms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-M

R801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1B8dEB MR —19. 83dEBm
FL 4@. BdEBm 1Ad B~ 221 . ¥&MHz
D
-
1T 7T
U PR TS SR Y T SO AP

CEMTER 83E. 5@MH=z

¥FEBMW ZBkH=z

VEM ZBkH=z

sSPAM 5@, BEAMH=z
SWP 14B8ms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

2 CH. INTERMODULATION PRODUCTS
Cify

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM BdBE
FEL =29.5dEBm

MER —Z24. 83dBm
18d B~ 3. B8GH=

START BH=z
¥FEW 1. @MH=z

STOF 1@ BAGH=

VEM 1.6MH=z

SWF Z88ms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

2 CH. SPURICUS EMIZSIONS
Cify

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIIT, -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdB MR —ZB. 23dBm
FL 32.5dBEm lAd B~ 1 BE3GH=z
PROJECT: 9R01551
HIGH PCWWER COMFIGURATICN
LIPLIMK
W SPURIOUS EMISISONS
SIMGLE CH.
P PR AL PER
HPF EPM-44124; 40.0 dBm
- LIMIT: -135 dBm
P o RS LTIy FETRY Heorh WM.‘“ i
START @AHz STORP 1@, BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF ZB88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

*¥*ATTEN BdB MKE —16.93cdBm
RL 29. 4dBEm 1AdE~ 295 . BEMHz
PROJECT: 9R01581
ik A HIGH PCWWER CONFIGURATION
{ \ f( \l\ DOAMLIE
2 CH. INTERMODUL ATION PRODUCTS
/ \ CDMA,
I O PR A5 PER
f \ [ HP EPM-441 4 34.0 dBm
R ,jf \‘\1\&,& LIMIT: -13 dBm
-k wm—-um
START 85E.5@MH=z STOP 9W6. S@MHz
¥REW 1 BMHz UBW 1. BMHz SWP 5B . Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BAdBE MER —25. 93d Bm
FL 39. 4dBm 1E8d B 2. TEGH=z
PROJECT: 9R01 551
HIGH PCWER COMFIGURATIORM
DozATL IR
2 CH. INTERMODULATICMN
SPURIOUS EMISSICRNS
] COMA
OF PR AS PER
HF EPh-d41 A; 534.0 dBm
= LIMIT: -13 ddBm
[P | SR P AP PRI FNUP NP A se At M
START EH=z STOP 18, BAGH=z
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SHWP Z28Em=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdBE MER —Z25. S58d Bm
FL 323.5dBm 18d B~ 3. BYGH=
PRCUECT: 9R01 551
HIGH PCWER COMFIGURATION
CrizhaL IRk
COkA,
SIMNGLE CH.
i P PR AS PER
HP EPM-4414: 37.0 dBm
=] LIMIT: -135 clBm
i o~ __l ol .J‘\i*ul e IR | BT WWWW
START BHz STOF 1@, BEAGH=z
¥FBW 1. 8mMH=z VB 1.8MH= SWP Z88ms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 4=. BdBm

UAUG B
1Ed B

M
2

KR —13. 568dEm
G2 . BEEMH=

/

vy Y T P L

CEMTER SES. BBEMH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCAWER COMFIGURATION
Loty ML IFH

LNER BAMD EDGE

COMA, CH. 1013

OJF PR AS PER

HP EPM-4414; 2583 dBm

LInIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 4=. BdBm

UAUG B
1Ed B

MER —-16.5
869 . BEHEMH

Ad Bm
z

i i
R {

CEMTER SES. BBEMH= sSPAM 2. BEEAMHz
¥REW ZB@kH=z LUBLW ZB8kH=z SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
Doty TLIRH

LiNER BAMD EDGE

COmMA, CH. 1014

OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 4=. BdBm

UAUG B
1Ed B

MER —14. 83dBm
8969 . BEEMH=

PROWJECT: 9RO01581
HIGH PCAWER COMFIGURATION

Loty ML IFH
LNER BAMD EDGE

e b cona, 1014
CUP PR AS PER

HP EPM-441 A; 37 .0 cBm

LIMIT: -13 ciBm

S——

CEMTER SES. BBEMH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
REL =27. BdBm

UAUG B
16d B

M
=

KR —-13. 67dEm
94 BEBEMH=z

Wwwml

o

i s |

CEMTER S94. 80@MH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PRIOJECT: 8R1:381

HIGH PCWER COMFIGURATION
Doty TLIRH

COhA UPPER BARD EDGE

CH. T

OJF PR AS PER

HP EPM-4414; 227 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1HdE UAUG B MER —13. BEdBm
REL =27. BdBm 18d B~ 894 . BEEMH=z
i )
R

by

CEMTER S94. 80@MH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCAWER COMFIGURATION
Loty ML IFH

COha UPPER BARD EDGE

CH. Y76

OJF PR AS PER

HP EPM-4414; 331 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1HdEB LALG B MER —-24. 33dBm
FL 37 . BdBm 1HAd B~ 394 HAEMH=z
’ \
R
WWWM

CEMTER S94. 80@MH=z
¥REW ZB@kH=z

VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCAWER COMFIGURATION
Loty ML IFH

COha UPPER BARD EDGE

CH. Y73

OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
REL =27. BdBm

UAUG B
16d B

MER —Z1. B8dBm
994 BEEMH=

Mwmm@%\

\

CEMTER S94. 80@MH=z
¥FEBMW ZBkH=z VEM ZBkH=z

SPAM 2. BEEaMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
Doty TLIRH

COhA UPPER BARD EDGE
COTTa

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT: -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

*¥*ATTEN BdB MKE —13. 8%dBm
RL 39. 3dBm 18d B~ 820 . S8MHz
FROJECT: SRO1581
A I HIGH POWER CONFIGURATION
f \ / \ LIPLIMK
2 CH. INTERMODULATION
f \ / \ PRODLICTS
COMA,
/ \ / \ OF PWR AS PER
)) [ | \ HP EMP-4414; 34 dBm
R 7 Y LIMIT: -13 dBm
mﬂufr \kfh
M’f -]
STRRFT 211. 5@MH= STOP 251 . 5@MH=
#REW 1. GBMHz UBMW 1. @MHz SWP S@. Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM BAdBE MER —25. 3%d Bm
FL 39. 2dEm 1E8d B 5. 35GH=
]
F

PR NIRRT B | EREIER B TRT L R ey - Phndar prNerary
STRART EH=z STORP 18. BAGH=
¥FEBM 1. B@MH=z LWEBR 1. @MH=z SWP ZBBms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

2 CH. SPURICUS EMIZSIONS
COnAA,

QP PR A5 PER

HP EPM-441 4: 34 dBm

LIMIT -13ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdBE MER —Z24. Z8d Bm
FL 323. 3dBm 18d B~ 1 EYVGH=z
PRCUECT: 9R015E1
HIGH PCAWER COMFIGURATION
LIPLIME
SIMGLE CH SPURICILIS
COmA A,
OF PR AS PER
HP EPM-441 A 37.0 dBm
= LIKIT -135cBm
s Y YUV PR ROS NUSRIY SR LTy Skt aenin
START BH=z STOF 1@ BAGH=
¥FBW 1. 8mMH=z VB 1.8MH= SWP Z88ms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
REL 45. BdBm

UAUG B
1Ed B

MER —13. 17dBm
924 . BBEMH=

Vi

PTUVE T

CEMTER 824. BB@MH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

COMA, CH. 1013

LCWER BAMD EDGE

OJF PR AS PER

HP EPM-4414; 250 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1HdE
REL 45. BdBm

UAUG B
1Ed B

MER —17. BEAdBm
924 . BBEMH=

W

M

CEMTER 824. BB@MH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

COMA, CH. 1014

LCWER BAMD EDGE

OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdEB LALG B MER —13. 33dEBm
FL 45. Bcd Bm 1HAd B~ 324 .  BAEMHz

] jrr'

= M

MWWW

CEMTER 824. BB@MH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PWIOER COMFIGURATION
LIPLIFK

SIMGLE CH.

COm&, CH. 1014

LiNER BAMD EDGE

OJF PR AS PER

HP EPfi-d441.2; 37.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEN 1@dBE  UAUG B MKR —13. 1@dBm
FL 44, 9dEm 18d B~ 249 BAEEMHz
’ a1 e s, YO i
T T\
R

\"W"W«me

sSPAM 2. BEEAMHz
SWP 5B. Bms

CEMTER 2439 888MH=
¥FEBMW ZBkH=z VEM ZBkH=z

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

IIPPER BARD EDGE

COMA, CH. 77

OJF PR AS PER

HP EPM-4414; 252 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 44.9dBm

UAUG B
1Ed B

MER —13. 77dBm
949 BEEMH=

DWMWWK

CEMTER 2439 888MH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

IIPPER BARD EDGE

COMA, CH. 776

OJF PR AS PER

HP EFM-44.4; 34.0 dBm

LIIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEN 1BdE  UAUG B MKR —2Z. 93d Bm
RL 44.9dBm 1Bd B 849 BEEMHz
DﬁﬂmﬂmkﬂwmeNMng%%
R \
P ety Bl
CEMTER 249 BREMHz SPAN 2. BEEMHz
#REW 3Bk Hz UBW 28k Hz SWP SB. Bms

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
LIPLIFK

IIPPER BARD EDGE

COmMA, CH. 775

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT, -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEMN BdEBE MERFR —15. 43dBm
FL 33.9dBm 1HAd B~ 36T . £25MH=z
f\ f\ PROJECT: 9R01581
f HIGH POWER COMNFIGLRATION
/ \ \ DOATILINE
2 CH. INTERMODULATION PRODUCTS
] \ / \ TOMA,
| i NP PR &5 PER
/ \ HF EPh-441 4; 37.0 dBm
=] ; Ly LIMIT: 13 B
JN Mh'u'nu
CEMTER 28821. 5@MH= SFAM 56@. BEMH=
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥A IEM KWdB MEERE —£4. 9dd Bm
FL 23. 4dBm l@dB- 3. BZGH=

PROWJECT: 9RO01581

HIGH PCAWER COMFIGURATION
DoCAATILIRE,

TOhd 2

2 CH. SPURICUS EMISSIONS
CF PR AS PER

HP EPhd-441 2: 537.0 dBm

R LIMIT: -13 clBm

* [ I T T
" \ . T i
FRRRRTALTY RN Y Bl UV L VA (RN T Wm'“ Y AP iy

START BH=z STOF 1@ BAGH=
¥FEW 1. @MH=z VEM 1.6MH=z SWF Z88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEN BdB MR —Z3. 43dEm
FL 323. 4dBm l@dB- 1 ¥E5GH=z
PRCUECT: 9R01 551
HIGH POWER COMFIGURATION
Lozt TL IR,
TOhAL,
SIMNGLE CH. SPURICUS EMIZSIONS
] o0F PR AS PER
HP EPM-441 4 40.0 dBm
= LIMIT: -135 clBm
-a-m«dmu.-i-,'.l-wm-' Tk e e ey
START BH=z STOP 18. BEGH=z
¥FBW 1. 8mMH=z VB 1.8MH= SWP Z88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE MER —27. BE8d Bm
FL 48. 8dBm 18d B~ 869 . BBBEAMH=

PROJECT: SRO1351
,m HIGH PCAWER COMFIGURATION
l\ DT IRk,

TDhL, LOWY BARD EDGE
) l SIMNGLE CH.

) \ P PR A PER

| |
—

HP EFh-4414; 40.0 ciBrm
; Igww mﬂmﬂwﬁ#d

CEMTER SES. BBEBEMH= SPAM ZB6 . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms

LIMIT -13 dBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE MER —Z25. S58d Bm
FL 48. 8dBm 18d B~ 2294 BBB1MH=

FROJECT: SRO1561

HICGH POWWER: CONFIGURATION
r’ DCAAMLINK

TOM,

{ \ SIMNGLE CH.
OJF PR AS PER
HP EPM-441A: 40.0 clBm

| |
j lL UPPER BAMD
H

LIMIT: -13 clBm

NPV N S R

CEMTER 294 8868 1MH=z SPAM ZB6 . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

*¥*ATTEN BdB MKE —16. 1FdBm
RL 39.S5dBEm 1@d B~ 822 @EEMHz
ﬂ f\ FROJECT SRO1 561
HIGH POWER: CONFIGURATION
; \ / \ UPLIMK
2 CH INTERMODULATION PRODUCTS
} U \ TOMA,
I Y OF FYWR AS PER
f \ HE EPM-441 4 37 0 dBim
/ T
R J r LIMIT -13ciBm
A~ \
I it s s
CEMTER S3E. S8MH=z SPAM 58, BEMH=
#¥REW 1. G@MHz UBMW 1. @MHz SWP S@. Bms
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEN BdE MKR —24. 47dBm
FL 32. Z2dBm 18d B~ 5. 82GH=
Irmst ] st reeee el Avckabract Mw‘ﬁ*’*" e
START BH=z STOP 18, BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z SWF Z88ms

PROJECT: SRO1351

HIGH PCAWER COMFIGURATION
2 CH SPURICUS

TOhAA  LPLIME

OF PR AL PER

HP EPtd-441.8 37.0 dBm

LIMIT -13 dBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM BdB MR —Z22. 53dBm
FL 39. 3dBm 18d B~ 1 BETGH=z
WH@WMWMW' gk i oot rse)

START BHz
¥FEW 1. @MH=z

STOF 1@, BEAGH=z

VEM 1.6MH=z

SWF Z88ms

PROJECT: SR01:531

HIGH PCAWER COMFIGURATION
LIPLIFK

TOh2,

SINGLE CH SPURICUS

QP PR A5 PER

HP EFM-441 4 40.0 dBm

LIMIT -13 dBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 45. BdBm

18d B~

MER —Z25. S58d Bm
249 BB3EAMH=

T

H—
]

T

n‘\%

CEMTER S49. 8@0@rMHz

¥FEMW 1. BkH=z

VEMW 1.B@kH=z

SPAM ZB@ . Bk Hz
SWP SEEms

PRIOJECT: SR01531

HIGH PCAWER COMFIGURATION
LIPLIFK

TOhA,

IUPPER BAMND EDGE

OJF PR AS PER

HP EPM-441A: 40.0 clBm

LIMIT; -13 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

ATTEM 1HdE MER —25. S58d Bm
FL 45. BdBm 18d B~ 823 . 97V 33MH=

FROJECT: SRO1581
HICGH POWER: CONFIGURATION
H‘M"'ﬁ»\ LIPLIMK
TOMS
J‘ \ LOWWER BIAND EDGE
f l OF PR A5 PER
If

HP EPM-441 4 40.0 dBm

LIMIT -13 dBm

L
oo byttt ool : M

CEMTER S24. 800@MHz SPAM ZB@ . Bk Hz
¥FEMW 1. BkH=z VEMW 1.B@kH=z SWF S88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — Variable Bandwidth Module

ATTEM 1@dEBE MR —13. B68d Bm
FL 32. BdBm 18d B~ 831 . 33MH=

PROJECT: 9R01581

Loy POVYER COMFIGURATION
LIPLIME

WA BV hAODIIAL

2 CH. INTERMODULATION PRODUCTS
) oW

P PR A PER

HP EPM-441.8; 321 dBM

=} ¥ LIMIT: 13 B

Y

. ™ N
T o T - Y I A e

CEMTER 836. 58rMHz SPAM S8, BaMH=z
¥FEBMW ZBkH=z VEM ZBkH=z SWF 14B8ms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G5dE MR —Z5. 58d Em

RL 39. 8dBm 18d B~ 3. 8B7GH=z
O
R

NI | 1 P Wtk Rl i Lt
START BH=z STOP 18. BAGH=z

¥REW 1. BMH=z

VEW 1.BMH=z

SWP ZBEms

PRIOJECT: SR01531

Loty POER COMFIGURATION
IIPLIME

W AR B RCDLAL

2 CH. INTERMODULATIO SPURICUS
ERISSIONS

OJF PR AS PER

HP EPM-4414; 321 dBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1B8dEBE MR —24. 33dBm

RL 32. BdEBEm ladB- 5. 48GH=z
D
-

FEPTILT| FRAP By T YRR S| ..?_' QIS FUL R L VI PR P
START BEH=z STOP 18. BAGH=

¥REW 1. BMH=z

VEW 1.BMH=z

SWP ZBEms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

W R B hCDLAL

SINGLE CH. SPURICUS EMISSIONS
CF PR A5 PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 325.9dBm

16d B~

MER —132. 18dBm
887 . B8MH=

PRy J'F'l‘u\ll

l‘»ﬂ‘f-u-‘-eJ‘wm—mu He
oyt

CEMTER 881. 58MH=z

¥REW ZB8kH=z

UBW ZB8kH=z

SPAM S8, BaMH=z
SWP 148ms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
DAL IR,

W R B hCDLAL

2 CH. INTERMODULATION PRODUCTS
iy

OJF PR AS PER

HP EPM-4414: 309 dBm

LIMIT: -13 clBm

Page 135 of 196



KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 18dE MR —2ZB. Z2%d Bm
FL 35.9dBm 18d B~ 3. B7GH=z
PRCUECT: 9R01 551
Ly POWVVER COMNFIGURATION
Crtyy L IP R
WAR B ODLIAL
2 CH. INTERMODULATION SPURICUS
O EMIZSIONS
P PR AS PER
HP EPM-441 4: 30.9 dBh
R LIMIT: -135 clBm
RV PRI . SR PUITIH NI P T Ll el L
START @H=z STOFP 18. BAGH=
¥RFEW 1. @MH=z UEL 1.68MH=z SWF ZBBms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 1G8dE MR —ZE. 23dBm
FL 23. 5dEBm 18d B~ 1 ¥5GH=z
PROJECT: 9R01581
L POVUER COMFIGURATION
Doy L IR
W AR B WODLAL
SIMNGLE CH. SPURIOUS EMIZSIONS
O iy
P PR AL PER
HP EPM-44124:37 .0 dBm
R LIMIT: -133 ciBm
PPN P N RS PP PR TR B ik anii ba
START BH=z STOP 18. BAGH=
¥FBW 1. BMHz LUBW 1. @ArMHz SWP ZBAms=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE MER —132. B8dBEm
FL 26. BdBm 18d B~ 866 . 83MH=

A PROJECT: GRO1581
LWy POWER CONFIGURATION
\ / DOMARILINK
VAR BV MODUAL

OJF PR AS PER

] o HP EPM-441.8; 26.2 dBM
- I,F"L, jr" "\fﬁ LIIT: -13 dBim

ll| \ f \ COhd A,
/ |'|IJ \ 2 CH. INTERMODULATION PRODUCTS

CEMTER 881. 58MH=z SPAM S8, BaMH=z
¥REW 1. BMH=z VEW 1.BMH=z SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 18dE MER —ZE. 13dEm
FL 34.Z2dBm 18d B~ 4. 27GH=z
PROJECT: 9RO 551
Loy POVWER CONFIGURATION
DAL IR
AR BV MODUAL
2 CH. SPURICOUS EMISSIONS
I COMa,
P PR &S PER
HF EPM-4414; 26 4 dBm
LIMIT: -13 clBm
R
.-:-..-.m#“"-—"‘ri' "’I-'\-'"'“ T
START BH=z STOP 18. BAGH=
¥EEBM 1.B8MHz LEK 1.8MH=z SWF Z8Bm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE MER —-25. 23dBm
FL 320. BdBm 18d B~ 5.18GH=
PRIOJECT: SR01531
Loty POAER COMFIGURATION
DrCATIL IR,
W R B hCDLAL
Db,
O SINGLE CH. SPURICUS EMISSIONS
OJF PR AS PER
HP EPM-4414; 30.0 cBm
LIMIT: -13 ciBm
F
N . S P Y ?.. Ll B i P
START BH=z STOP 106, B88GH=
¥REW 1. BMH=z VEW 1.BMH=z SWP ZBEms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE
FL 26. BdBm

Ruilia e ne i

UAUG B
16d B~

MER —-132. 83dBm
894 . BEEAMHz

WW%W

SPAM 2. 888MHz
SWP 58. Bms

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

PRIOJECT: SR01531

Loty POAER COMFIGURATION
DrCATIL IR,

W R B hCDLAL

IIPPER BARD EDGE

COnAA,

CH. 776

OJF PR AS PER

HP EPfi-d441.2; 530.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FL 26. BdBm

UAUG B
16d B~

MER —132. B8dBEm
894 . BEEAMHz

g b Al A

K

Mﬁ%

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz

SWP 58. Bms

PRIOJECT: SR01531

Loty POER COMFIGURATION
DAL IR,

W AR B RCDLAL

IIPPER BARD EDGE

COnAA,

CH. 777

OJF PR AS PER

HP EFh-d441.2; 225 dBm
LIMIT: -13 clBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE UAUG B MER —-21.58dBm
FL 26. BdBm 18d B~ 869 . BEEAMHz
: /’",
I
R

CEMNTER 8E629. BBBMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
DrCiATL IR

W R B hCDLAL

LiNER BAMD EDGE

COnAA,

CH.1014

OJF PR A PER HP
EPh-441.4: 30.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE UAUG B MER —132. B8dBEm
FL 26. BdBm 18d B~ 869 . BEEAMHz
i /
R

U

CEMNTER 8E629. BBBMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
DAL IR,

W R B hCDLAL

LiNER BAMD EDGE | CH. 1013
COnAA,

OJF PR AS PER

HP EPM-4414; 2585 dBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEN 1BdE MKR —13. BBdEm
FL 35. BdEm 1AdB 857 . E7MHz
PROJECT: GRO1581
- Py LOWY POVWER COMFIGURATION
\ I \ LIPLINK, , CDM&,
VAR, BN MODUAL
/ \ f \ 2 CH. INTERMODUL ATION PRODUCTS
OF PR A5 PER
f \l / \ HP EPM-441 4 27 & dBim
Pt v 1||1 LIMIT: -13 clBm
R 7 Vi
ki ﬁ‘"““mhu T E——
CENTER £37. 7SMHz SPAN 5@ BEMHz
¥REW 1. BMHz UEW 1.BMHz SWF S8, Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEN 1AdE MKR —Z4. 83dEm

RL 35. AdBm 1Ad B~ 8. 18GHz
D
R

IFTAPSP! SRS PP FHIT Y S TR L S i
START BHz STOP 1B@. BAGH=z

¥REW 1. BMH=z

VEW 1.BMH=z SWP ZBEms

PRIOJECT: SR01531

Loty POER COMFIGURATION
LIPLIME

W AR B RCDLAL

2 CH. INTERMODUL ATION SPURICUS
ERISSIONS

DAL,

OJF PR AS PER

HF EFfi-d441 4 27 5 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEN 1EdEBE MER —ZE&. 67dEBm
EL 38. BdBm 16d B~ 3. 45GH=
PRCWJECT: SR015E1
Loy POVYER COMFIGURATICN
LIPLIRK
CDh&, SINGLE CH. SPURIOUS
EMISSIONS
O QP PR AS PER
HF EPh-441 2 300 dBm
LIMIT: 13 ciBm
R o i
Ly o i RN PO P 1 runmer
START BH=z STOP 106, B88GH=
¥REMW 1. BMHz LEBW 1. 68MH=z SHF ZBEms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

UAUG B
16d B~

MER —-132. 23dBm
849 . BEEAMHz

VWWW

i

KT

SPAM 2. 888MHz
SWP 58. Bms

CENTER 549 BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

W AR B LIMIT

IIPPER BARD EDGE

COnAA,

CH.7T7

OJF PR AS PER

HP EFi-d441.4; 24 5 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

UAUG B
16d B~

MER —17. B8dBm
849 . BEEAMHz

PP Wy,

i \

CENTER 549 BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POER COMFIGURATION
LIPLIME

W AR B RCDLAL

DAL,

IUPPER BAMND EDGE

CH. 776

OJF PR AS PER

HF EFfa-d441.2; 530.0 dBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

UAUG B
16d B~

MER —132. 17dBm
824 . BEEAMHz

O T PO ¥ L

CENTER 2824. BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIMK

W R B hCDLAL

LiNER BAMD EDGE

COnAA,

CH. 1013

OJF PR AS PER

HP EPt-d441.2; 23.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

UAUG B
16d B~

MER —-12. 23dBm
824 . BEEAMHz

PRIOJECT: SR01531
Loty POER COMFIGURATION

LIPLIME
W AR B RCDLAL

WCDMA

CH. 1014

W

OJF PR AS PER

HP EPM-4414; 300 cBm

o -

LIIT: -13 clBm

M-

CENTER 2824. BOBMH=z SPAM 2. 888MHz
REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms

Page 151 of 196



KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

*¥ATTEM 1GdE MKR —13. 17dEm
RL 33.5dEm 18d B 551 . 5@MHz
PROJECT: 9R01581
A A LOW POWER CONFIGLRATION
\ / \ LIPLINK
1| AR B MODUAL
] \l j 2 CH. INTERMCDULATION PRODUCTS
I l TOMA,
/ \ [ \ O/ PWR A5 PER
y HP EPM-4441 4; 289 dBm
- ;FJ h\ 3 LIMIT; 13 dBm
" /I \
I S N
CEMTER S36. SBMHz SPAM 5@. BEMHzZ
¥REW 1. @MHz UEW 1. @MHz SWF S5@. Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEN 18dE MKRE —25. 33d Bm
RL 33. 5dBm 18dB~ 2. 92GH=z
|
R
y 2 . el e bt
START BHz STOF 1. BEGH=z
¥REW 1. BMHz UBK 1. @MHz SWF ZEEms=

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

W R B hCDLAL

2 CH. INTERMODULATION SPURIOUS
ERISSIONS

T2,

OJF PR AS PER

HP EFfi-d441.4; 239 dBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

MER —-ZEB. 23dBm
16d B~ 2. B3GH=z

PRIOJECT: SR01531
Loty POAER COMFIGURATION

LIPLIME
W R B hCDLAL

2 CH. INTERMODULATION SPURIOUS
ERISSIONS

T2,

CuF PR AS PER
HP EFi-d441.4; 29.0 dBm

LIMIT: -13 clBm

START BH=z
¥REW 1. BMH=z

STOP 106, B88GH=

VEW 1.BMH=z

SWP ZBEms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM 1G6dE MER —-24. 17dBm
FEL 24. EAdBm 18d B~ 7. 33GH=z
O
F
PO | N o= LTI e e e et 131‘—-"" e o
START BH=z STOP 106, B88GH=
REW 1. BMH=z VEW 1.BMH=z SWP ZBEms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIMK

W R B hCDLAL

T2,

SINGLE CH. SPURICUS EMISSIONS
OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

MER —-21.58dBm
16d B~ 849 . BE 17 MHz

PRIOJECT: SR01531
Loty POAER COMFIGURATION

b

LIPLIME
W R B hCDLAL

IIPPER BARD EDGE
TOHhA2

OJF PR AS PER

HP EPM-4414; 34.0 clBm

/
[
(
f

LIMIT: -13 ciBm

WM

%M

W

M

CEMTER 549. BBBEAMH=z

¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 208 . Bk Hz

SWP 5. 6BH=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 2=4. EBdBm

MER —-22. E7dBm
16d B~ 823 . 9973MH=z

PRIOJECT: SR01531
Loty POAER COMFIGURATION

Py

LIPLIMK
AR B

f

H

IIPPER BARD EDGE

|

\

TOHhAL
OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -133 ciEM

o
o

s

R

CEMTER 22Z24. 8BBEAMH=z

¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 184E MR —13. 23dEm
FL 36. BdEBm 1A8d B~ 366 . 58MH=
{/\ PROJECT: 9ROM 581
Ly POVVER, COMFIGURATICN
/ \ )/ \ DOWATLINE
WAR B MODUAL
.f \ } \ 2 CH. INTERMODULATION PRODUCTS
TDMA,
_f \ OuP PR A5 PER
— " - HP EPM-4414; 27 9 oEhd
2 ',/’ ‘l,\ 'gl LIMIT; -13 cBm
: e - }‘I v ld \-Aﬂrmﬂmw
CEMTER 8281.5B8MH=z SPAM S8. BAMH=z
¥FBW 1.B8MH=z Bk 1. B8MH=z SWF 568. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE MER —-ZEB. 17dBm
FL 26. BdBm 18d B~ 3. 73GH=z

PRCUECT: 9R01 551

Ly POWVVER COMNFIGURATION
DAL IR,

WAR B ODLIAL

2 CH. INTERMODULATION SPURICUS
O ERISSIONS

TOhAL,

P PR AS PER

HP EFfi-d441.4; 27 .9 b

R LIMIT: 13 dEim

| ——— WW*WN‘ELM-;J Moot M TR rr g A ohnt

START BH=z STOP 106, B88GH=
¥REW 1. BMH=z VEW 1.BMH=z SWP ZBEms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

¥ATTEM 1G6dE MER —-24. E8dBEm
FEL 24. EBdBm 16d B~ 7. BHAGH=Z
O
F
— — e - d-E--u.u.A.L_l_..

START BH=z STOP 106, B88GH=
REW 1. BMH=z VEW 1.BMH=z SWP ZBEms

PRIOWJECT: SR01:531

Loty POER COMFIGURATION
DAL IR,

W R B RACIDLAL

TOhA,

SIMNGLE CH. SPURICUS EMIZSIONS
TOhA,

O0F PR AS PER

HP EFfi-d441.4: 534.0 ciBM

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEN 1BdE MKR —21.78dBm
FL 35.3dEBm 1@8d B 8652 . 9827 MHz
PROJECT: GROM 581
Lo PCWAER COMNFIGLRATION
*;.MM,“ LIPLIMK,
. WAR BV MODLAL
f \ LOWER BAND EDGE | TDMA,
0 0P PR AS PER
[ \ HP EPM-441.4; 340 dBM

f ! e
R amm

CEMTER B8629. 8BBEAMH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE
FEL 35. 5dBm

16d B~

MER —14. 27dBm
894 . BE3EMHz

PRIOJECT: SR01531
Lot POER COMFIGURATION

DrCATIL IR,
IIPPER BARD EDGE

T2,

P PR AS PER
HP EPM-4414; 34.0 clBm

LIKIT, -133 ciEM

Jpre!

ety s

vy

S

CEMTER 2%94. 9BBEAMH=z

¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power — CDMA Module

¥ATTEM @AdBE MR —Z24. 57d Bm
FL 32.5dBm 18d B~ 1. BEYGH=

PROWJECT: 9RO01 581

HIGH PCAWER COMFIGURATION
IIPLIMK

COndA pODAL

COAA MDD,

D SPURICUS EMISSICONS

CF PR AS PER

HP EPhd-441 4: 37.0 dBm

R LIMIT: -13 clBm

START BH=z STOP 106, B88GH=
FEMW 1.8MH=z VEM 1.6MH=z SWF Z88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 184E ARG B MR —19. 93dEm
FL 39. 4dBm 1A8d B~ 324 . BEEAMH=z
PROJECT: GROM 581
HIGH POWER COMFIGURATION
LIPLINK,
COMA MODLAL
fﬂi i I ¥ COMA, CH. 1014
0 . LCWWER BAMD EDGE
/ OUF PUWR A5 PER
J HP EPM-4414; 57.0 dBim
= I' LIMIT; -13 dBim
CEMTER 824 . BEEMH=z SPAM 2. BEEMH=z
RFBW IB@kH=z Bk 3@k H=z SWF 568. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 29. 4dBm

UAUG B
16d B~

MER —132. EAdBm
824 . BEEAMHz

M

i /

i

CENTER 2824. BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz

SWP 58. Bms

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
LIPLIMK

COhA, MODUAL

COMA, CH. 1013

LCWER: BAMD EDGE

OJF PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm

UAUG B
16d B~

MER —132. B8dBEm
849 . BEEAMHz

e e e

\

" i

\
\*WWMWHW

CENTER 549 BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
LIPLIME

COhA, MODUAL

COMA, CH.7YT

IIPPER BAND EDGE

OJF PR AS PER

HP EPM-4414; 30.7 cBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE UAUG B MER —-1E5. 23dBm
FEL 327. BdBm 18d B~ 849 . BEEAMHz
s Ll ,\

i \

= i

AV R P

CENTER 549 BOBMH=z
REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

HIGH POWER COMFIGURATION
IIPLIME

COha, MODUAL

COha, CH. 776

UPPER BAND EDGE

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT, -1353 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM BdE MER —Z25. 22d Bm
FL 29. 5dEBEm 18d B~ 1. 7EGH=z

-
b T T e Aty e ettt
START BEH=z STOFP 1B, BBGHz

FEW 1.B@MH=z

VEBW 1. B@MH=z

SWP Z208ms

PROJECT 9R01 351

HIGH POWWER COMFIGLURATION
Dol LINE

COA SIMNGLE CHAMMEL
MODULE

SPURICUS EMISSIONS

OF PWER AS PER

HP EPt-441 2 37.0 cBm

LIMIT -13 dBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm

UAUG B
16d B~

MER —-2B8. 23dBm
869 . BEEAMHz

7

i [

PR s S

CEMNTER 8E629. BBBMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
DAL IR,

COhMA MODUAL, CH. 1013,
COhA, LOWER BAMD EDGE
CF PR A5 PER

HP EPM-4414; 37 .0 cBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm

UAUG B
16d B~

MER —132. EYdBm
894 . BEEAMHz

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
DrCATIL IR,

COhA, MODUAL

COMA, CH. 777, UPPER BARD EDGE
P PR AS PER

HP EPM- 4418; 22.5 dBm

LIIT, -13 clBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm

UAUG B
16d B~

MER —132. B8dBEm
894 . BEEAMHz

"

\

MW

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
DrCiATL IR

COhA, MODUAL

COhA, CH. 775, UPPER BARD EDGE
P PR AS PER

HP EPM-4414; 357 dBm

LIMIT: -1353 ciBm
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FEL 327. BdBm

UAUG B
16d B~

MER —-22Z. 58dEm
894 . BEEAMHz

wmmm,%

i \

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOWJECT: SR01:531

HIGH POWER COMFIGURATION
DAL IR,

COh2, MODUAL

COhe, CHYT3, UPPER BARND EDiGE
O PR AS PER

HP EPM-4414; 37.0 clBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power — CDMA Module

ATTEM 18dEBE MR —Z6. 23dBEm
RFL 32@. A8dBEm l@dB- 2. 58GH=z
PROJECT: 9R01551
Loy POER COMFIGURATICN
DoCiATL IR
COM& WMODUAL
SPURIOUS EMISSIONS
O 0P PR AL PER
HP EPh-441 &: 300 ciBm
LIMIT: -135 ciBm
R i
sl _"_I-__IJI-U\M"‘L po g TN . ._‘.!'T‘mmd#'* bty bt
START BH=z STOP 18. BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF ZB88ms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FL 2=4.S5dBm

UAUG B
16d B~

MER —132. Z8dBm
894 . BEEAMHz

MWW

i \

CENTER 8%94. BABMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POER COMFIGURATION
DAL IR,

COha, MODUAL

IIPPER BARD EDGE

CH. 1T

OJF PR AS PER

HP EP-441 A; 30.0 ciBhd

LIIT, -1353 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE UAUG B MER —17%. 28dBm
FEL 24.7dBm 18d B~ 869 . BEEAMHz

PRIOJECT: SR01531
Loty POAER COMFIGURATION
DAL IR,

COMA MODUAL
“Wmhhi"” LCWWER BIAND EDGE
o CH. 1013
f' OF PR A5 PER
] HP EPM-441 4 30.0 dBm

F LIIT, -13 clBm

CEMNTER 8E629. BBBMH=z SPAM 2. 888MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1G@dE
FL 26. BdBm

UAUG B
16d B~

MER —132. 17dBm
849 . BEEAMHz

Pt

i \

CENTER 549 BOBMH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
LIPLIME

COhA, MODUAL

COhA, UPPER BARD EDGE
CH. YT

OJF PR AS PER

HP EPM-4414: 300 cBm-

LIMIT: -13 ciBm

Page 176 of 196



KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1G@dE UAUG B MER —15. E8dEm
FL 26. BdBm 18d B~ 824 . BEEAMHz
i f
R

P

o

r

CENTER 2824. BOBMH=z

¥REW ZB8kH=z

SPAM 2. 888MHz

UBW ZB8kH=z SWP 58. Bms

PRIOJECT: SR01531

Loty POAER COMFIGURATION
COnA MoDIAL

LIPLIFK

COhA, LOWER BAMD EDGE
CH. 1013

OJF PR AS EPR

HP EPM-4414; 30.0 cBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 18dE MR —Z4. 57dBm
FEL 34.BAdBEm 18d B~ 2. 22GH=
PROJECT: 9R01 551
Loy POVWER CONFIGURATION
LIPLIME
COMA, MODLAL
SPURIOUS EMIZSIONS
P PR A5 PER
HF EPM-441.4; 300 dBm
R
SN %, T PV eyt Moo b by, g
STRRT BHH=z STOP 18, BAGH=
REMW 1.BMH=z VEK 1.BMH=z SWF ZBERAm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

High Power — TDMA Module

¥ATTEM BdE MER —-22.3%dBm
RL 39. ¥dEBEm 1E8d B 1. BEYGH=
PROJECT: 9R01 551
HIGH PCWER COMFIGURATION
UPLIMKE
TOMA MODLAL
SPURIOUS EMISSIONS
O OF PR AS PER
HP EPb-441 A: 40.0 dBm
= LIMIT; -13 dBm
%di»ﬂtlww*‘u‘—“-'——n—#- PR b Mt S
START BH=z STOF 16@. BEGH=
REBL 1. BMH=z LWEBR 1. @MH=z SWP ZBBms
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 18dE MR —19. 1%d Bm

FL 4Z. @dBm 18d B~ 824 BBZYMH=z

R Fr’* L\sn‘
MM i

e

CEMTER B22Z24. 8B36MH=z

¥REW 1. BkH=z

VEW 1.BkH=z

SPAM 208 . Bk Hz
SWP SBEms

PROJECT: AR 351

HIGH POWWER COMFIGURATION
LIPLIMK

TOMaA, MODUAL

TDMA, CH. 93

LCWER BAMDEDGE

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1G@dE MER —14.  EYdBm
FL 48 . BdBm 18d B~ 849 . BEEAY MHz

PRIOJECT: SR01531

HIGH POWWER COMFIGURATION
LIPLIME

TOMaA, MODUAL

I TDMaA, CH. 738

’ IIPPER BAMNDEDGE

_'_.___-,l'

OJF PR AS PER
J HP EPM-441A; 40.0 ciBm

R wh ’!f ‘.WW LIMIT: 13 dBm
B Tow

CEMTER 549. BBBEAMH=z SPAM 208 . Bk Hz
¥REW 1. BkH=z VEW 1.BkH=z SWP SBEms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM BdBE MER —21. 23dBm
FL 33. 6dEBEm 1A8d B~ 1. 78GH=z
PROJECT: 9RO 551
HIGH POWER CONFIGURATION
DAL IR
TOMA, MODLAL
TOMA SPURICUS EMIZSIONS
O oF PE AL PER
HF EPM-441.4; 400 dBm
R LIMIT: -13 dBm
IPIY WP T N TIRRP NP ey S B2 el R B
START BH=z STOF 16@. BEGH=
FEIM 1.E8MH=z LEWK 1.8MH=z SWP ZEEm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE MER —14. 58dBEm
FL 48. 8dBm 18d B~ 2294 BBATYMH=z

PROJECT: 9R01581
, HIGH PCYWER COMFIGURATION
M DOWHILINK
DM MODUAL
r( \‘ TOM, , UPPER BIAND EDGE
CH. 733

H \ CuF PR AS PER
{ H HPEPM-441.4: 40.0 dBm
f

WM‘M %m o

CEMTER 294 888EMH=z SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL 48. BdBm

MER —25. 83dBm

18d B~ 859 . BEEEMH=

#'.M\

\

l

"o,

R

e

™

CEMTER SES. BBEBEMH=

¥FEBMW ZBE8H=z

VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01531

HIGH PCWER COMFIGURATION
Doty TLIRH

TOMaA, MODUAL

LCWER BAMD EDGE

CH. 93

OJF PR A SPER

HPEPh- 4414 40.0 dBm

LIIT, -13 clBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Low Power - TDMA

¥ATTEM 18dEB MR —25. 17d Bm
FL 32.5dBm 18d B~ 2. \B5GH=
PRCUECT: SRO01551
Loady PCAWER COMFIGURATION
CrzhALIRR
TOMA MODUAL
TOmA MOD, SPURIOUS EMIZZIONS
n} P PR AS PER
HP EPtd-d441 A: 534.0 dBm
R LIMIT: -135 clBm
aarvtli A Wi el NP LSRN TIPS [ S PP e Bty L S LI
START BH=z STOP 106, B88GH=
FEMW 1.8MH=z VEM 1.6MH=z SWF Z88ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 1G6dE MER —1%. 17dBm
FEL 32E. BdBm 18d B~ 894 . B 17 MHz

PRIOJECT: SR01531
Loty POAER COMFIGURATION

M DAL I

I TOMA MODUAL

Jf l UPPER BAND EDGE
I r \ TDMA,

OJF PR AS PER
f ]\ HP EPM-4414; 34.0 clBm

. W 1 ,,Li.ﬂ LIMIT; 13 dBm
RJ)WM’ -

M wm
CENTER S94. BEEGEMHz SPAM ZEE . BkHz
¥FEW 3PBHz UEL 3@AHz SWP 5.EB@sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

¥ATTEM 1G6dE MER —-25. 28dBm
FEL 35. 7dBm 18d B~ 868 . 9993MH=

PRIOJECT: SR01531
Loty POAER COMFIGURATION

AN, DOMRILINK
LOWER BAND EDGE
f \ oM,

O f \ P PR AS PER

HP EPM-4414: 34.0 ciBh
R

CEMTER B8629. 8BBEAMH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

¥ATTEM 1G6dE

MER —-Z4. B8dBm

FL 32.5dEBm 18d B~ 4. BAGH=
O
R

R PEw | TN ST A e ia b "__FWWH*WM
START BH=z STOP 18. BAGH=

FEW 1.B8MH=z UEL 1.68MH=z SWF ZBBms

PRIOJECT: SR01531

Loty POER COMFIGURATION
LIPLIME

TOMA MODUAL

SPURIOUS EMISEIONS

QP PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13 ciBm
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

PROJECT NO.: 9R01581

ATTEM 1HdE
FEL =24. BdBm

MER —29. 33dBm
18d B~ 224 . BBBAMH=z

T

T

wmw "ﬂ# M’MM

CEMTER 224. 880EMH=z SPAM ZB6 . Bk Hz
¥REW ZB@EH=z

VB ZB68H=z SWF 5.BB=sec

PRIOJECT: SR01531

Loty POAWER COMFIGURATION
LIPLIFK

TOMA MODUAL

LCWER BAMD EDGE

OJF PR AS PER

HP EPM-4414; 34.0 clBm

LInIT: -13 ciBm
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

ATTEM 1HdE MER —Z21. 58dBm
FL 34. @dBm 18d B~ 249 BB 17 MH=z

PROJECT: 9RO01581
Loty POAWWER COMFIGURATION

NM.“ UPLINK
TOMA MODUAL

( L UPPER BAMD EDGE
T
-

P PR A% PER
HP EPt-441 4 34.0 dBm
= M
],
o
i G

LInIT; -13 ciBm

CEMTER 249 888EMH=z SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Section 6. Field Strength of Spurious
NAME OF TEST: Field Strength of Spurious PARA. NO.: 2.917(e)
TESTED BY: Kevin Carr DATE: August 12, 1999
Test Results: Complies.
The maximum field strength is 41.1 dBuV/m @ 3343.7 MHz
@ 3m.
Test Data:
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Test Data - Radiated Emissions - Uplink

Test Distance Range: Receiver: RBW: Detector:
(meters) : 3 A Tower ESVP 1 MHz, 3 MHz VBW, Peak
Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin
(MHz2) * (VIH) HGT. (deg.) Signal Factor Gain Corr. Strength (dBuVv/m) (dB)
(m) (@Bpv/m) | (dBy** | (dB)*** | (dB) | (dBuv/m)

1671.4 | Hrn2 V 49.1 29.3 -41.7 36.7 82.3 45.6
1672.6 | Hrn2 H 51.8 29.3 -41.7 39.4 82.3 42.9
2507.0 | Hrn2 V 49.0 31.2 -45.9 34.3 82.3 48.0
2508.0 | Hrn2 H 51.5 31.2 -45.9 36.8 82.3 455
3342.7 | Hrn2 V 48.6 34.4 -42.8 40.2 82.3 42.1
3343.7 | Hrn2 H 49.5 34.4 -42.8 41.1 82.3 38.5
4178.5 | Hrn2 V 50.1 36.6 -42.9 43.8 82.3 39.0
4178.4 | Hrn2 H 49.6 36.6 -42.9 43.3 82.3 38.9
5014.5 | Hrn2 V 48.6 39.3 -44.5 43.4 82.3 39.2
5015.1 | Hrn2 H 48.3 39.3 -44.5 43.1 82.3
Notes:

The spectrum was search up to the 10™ harmonic of the fundamental frequency.
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Includes cable loss when amplifier is not used.

**  Includes cable loss.

O Denotes failing emission level.

All other emissions >> 40 dB below the limit.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Test Data - Radiated Emissions - Downlink

Test Distance Range: Receiver: RBW: Detector:
(meters) : 3 A Tower ESVP 120 Q-Peak
Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin
(MHz2) * (VIH) HGT. (deg.) Signal Factor Gain Corr. Strength (dBuVv/m) (dB)
(m) (@Bpv/m) | (dBy** | (dB)*** | (dB) | (dBuv/m)

1761.5 | Hrn2 V 51.8 29.8 -43.1 38.5 82.3 43.8
1761.5 | Hrn2 H 51.0 29.8 -43.1 37.7 82.3 44.6
2642.3 | Hrn2 V 50.5 31.6 -45.5 36.6 82.3 45.7
2641.9 | Hrn2 H 51.8 31.6 -45.5 37.9 82.3 44 .4
3522.8 | Hrn2 V 47.8 35.3 -42.2 40.9 82.3 41.4
3522.7 | Hrn2 H 49.0 35.3 -42.2 42.1 82.3 40.2
4403.6 | Hrn2 V 48.3 37.1 -43.2 42.2 82.3 40.1
4403.4 | Hrn2 H 48.6 37.1 -43.2 42.5 82.3 39.8
5284.3 | Hrn2 V 47.5 39.7 -44.0 43.2 82.3 39.1
5284.3 | Hrn2 H 47.3 39.7 -44.0 43.0 82.3 39.3
Notes:

The spectrum was search up to the 10™ harmonic of the fundamental frequency.
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Includes cable loss when amplifier is not used.

**  Includes cable loss.

O Denotes failing emission level.

All other emissions >> 40 dB below the limit.
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

Photographs of Test Setup

Front View

Rear View
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 22.355

TESTED BY: DATE: ii

Test Results: Complies/Does Not Comply. ‘

Measurement Data: Standard Test Frequen MHz
Standard Test Volt Vdc

o
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

Section 8. Test Equipment List

CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST NEXT

CYCLE CAL. CAL.

1 Year Attenuator Narda 768-20 9507 July 24/98 | Sept. 24/99

1 Year Attenuator Narda 765-20 9510 July 24/98 | Sept. 24/99

1 Year Attenuator Narda 768-10 9704 July 24/98 | Sept. 24/99

1 Year RF Millivoltmeter Rohde & Schwarz URV5 FA000420 July 23/98 | Sept. 24/99

1 Year Insertion Unit Rohde & Schwarz URV5-74 FA000905 July 23/98 | Sept. 24/99

2 Year Horn Antenna EMCO #2 3115 4336 Oct. 30/97 Oct. 30/99

1 Year Log Periodic Antenna 2 EMCO 3148 9904-1054 Apr. 30/99 | Oct. 30/00

1 Year Directional Coupler Hewlett Packard 765D 228 July 21/98 | Sept 24/99
Detector Sierra 164B 395 N/A N/A

1 Year 50 ohm Combiner Pad Mini Circuits ZA3PD-2 9746 July 23/98 | Sept. 24/99

1 Year Low Noise Amplifier Avantek AWT-8035 1005 Aug. 4/98 Sept. 24/99

1 Year Low Noise Amplifier DBS Microwave DWT-13035 9623 Aug. 4/98 Sept. 24/99

3 Year RF Generator Rohde & Schwarz SME3 DE14439 June 29/96 | Dec. 29/99

1 Year RF Generator Rohde & Schwarz SIMIQO3E DE24154 Sept. 24/98 | Sept. 24/99
Power Supply Hewlett Packard 6274B 2552A-08243 | NCR NCR

2 Year Spectrum Analyzer Hewlett Packard 8563E 862205 Jan. 22/98 Jan. 22/00

1 Year Power Head (Rental) Hewlett Packard 878A 909238 Feb. 5/99 Feb. 5/00

1 Year Power Meter (Rental) Hewlett Packard EPM-441A 837896 Oct 1/98 Oct 1/99

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use
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KTL Ottawa FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ANNEX A
EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

ANNEX A

TEST METHODOLOGIES
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. No. 22.913(a). The maximum effective radiated power (ERP)
of base transmitters and cellular repeaters must not exceed 500
watts.

Method Of Measurement:
Detachable Antenna:

The peak power at antenna terminals is measured using an in-line peak power meter. Power
output is measured with the maximum rated input level.

Integral Antenna:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/41t

R2 = E2/120mtand proceeding as follows:

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: Occupied Bandwidth (Voice & SAT) PARA. NO.: 2.989

Minimum Standard: 22.917(c) The mean power of any emission removed from the
carrier frequency by a displacement frequency (fg in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as
follows:

(1) On any frequency removed from the carrier frequency by more than 12 kHz but not more
than 20 kHz:

at least 117 log (f4/12)

(it) On any frequency removed from the carrier frequency by more than 20 kHz, up to the first
multiple of the carrier frequency:

at least 100 log (f43/11) dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.
Method Of Measurement:

Spectrum Analyzer Settings:

RBW: 300 Hz
VBW: = RBW
Span: 100 kHz
Sweep: Auto
Mask: CELLF3E

Input Signal Characteristics (F3E/F3D):

RF level: Maximum recommended by manufacturer
AF1 frequency: 6 kHz

AF1 level: sufficient to produce 2 kHz deviation
AF2 frequency: 2.5 kHz

AF2 level: sufficient to produce 12 kHz deviation.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: Occupied Bandwidth (WB Data) PARA. NO.: 2.989

Minimum Standard: 22.917(c) The mean power of any emission removed from the
carrier frequency by a displacement frequency (fg in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as
follows:

(1) On any frequency removed from the carrier frequency by more than 20 kHz but not more
than 45 kHz:

at least 26 dB

(2) On any frequency removed from the carrier frequency by more than 45 kHz but not more
than 90 kHz:

at least 45 dB

(3) On any frequency removed from the carrier frequency by more than 90 kHz, up to the first
multiple of the carrier frequency:

at least 60 dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.
Method Of Measurement:

Spectrum Analyzer Settings:
RBW: 300 Hz

VBW: = RBW

Span: 200 kHz

Sweep: Auto

Mask: CELLF1D

Input Signal Characteristics:

RF level: Maximum recommended by manufacturer
AF1 frequency: 10 kHz, random bit sequence

AF1 level: sufficient to produce 8 kHz deviation
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: Occupied Bandwidth (ST) PARA. NO.: 2.989

Minimum Standard: 22.917(c) The mean power of any emission removed from the
carrier frequency by a displacement frequency (fg in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as
follows:

(1) On any frequency removed from the carrier frequency by more than 20 kHz but not more
than 45 kHz:

at least 26 dB

(2) On any frequency removed from the carrier frequency by more than 45 kHz but not more
than 90 kHz:

at least 45 dB

(3) On any frequency removed from the carrier frequency by more than 90 kHz, up to the first
multiple of the carrier frequency:

at least 60 dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.
Method Of Measurement:

Spectrum Analyzer Settings:
RBW: 300 Hz

VBW: = RBW

Span: 200 kHz

Sweep: Auto

Mask: CELLF1D

Input Signal Characteristics:

RF level: Maximum recommended by manufacturer
AF1 frequency: 10 kHz tone

AF1 level: sufficient to produce 8 kHz deviation
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: Occupied Bandwidth (Digital Modulation) PARA. NO.: 2.989

Minimum Standard: Not defined by FCC. Input vs. Output.
Method Of Measurement:

Spectrum Analyzer Settings:

RBW: CDMA (30 kHz), GSM (30 kHz), NADC (1 kHz) and CDPD (1 kHz)
VBW: = RBW

Span: As required

Sweep: Auto

Mask:

Input Signal Characteristics:
RF level: Maximum recommended by manufacturer
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801

| NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.991

Minimum Standard: Para. No. 22.917(e). The mean power of emissions must be
attenuated below the mean power of the unmodulated carrier on
any frequency twice or more than twice the fundamental emission
by at least 43 + 10 log P. This is equivalent to -13 dBm absolute
power.

Method Of Measurement:

Spectrum Analyzer Settings:

RBW: 30 kHz (AMPS). As required for digital modulations.
VBW: > RBW

Start Frequency: 0 MHz

Stop Frequency: 10 GHz

Sweep: Auto
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ANNEX A
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
| NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.993
Minimum Standard: Para. No. 22.917(e). The mean power of emissions must be

attenuated below the mean power of the unmodulated carrier on
any frequency twice or more than twice the fundamental emission
by at least 43 + 10 log P. This is equivalent to -13 dBm absolute
power.

Calculation Of Field Strength Limit:

An example of attenuation requirement of 43 + 10 Log P is equivalent to -13 dBm (5 x 10°
Watts) at the antenna terminal. We determine the field strength limit by using the plane wave
relation.

GP/ATR? = E¥/120m
For emissions < 1 GHz:
G =1.64 (Dipole Gain)

P = 10™ Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

- _ J30GP
R
-5
£ o Y3OX1BAXEX 10" _ (o oo/ m=gad dBLV / m

3
For emissions > 1 GHz:
G =1 (Isotropic Gain)

P = 1 x 10 Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

E =844 -20Log+v164 =82.3dBuV / m@3m
The spectrum is searched to 10 GHz.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ANNEX A

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

| NAME OF TEST: Frequency Stability PARA. NO.: 2.995
Minimum Standard: Para. No. 22.355. The transmitter carrier frequency shall remain
within the tolerances given in Table C-1.
Freq. Range (MHz) Base, fixed Mobile >3 W Mobile<3 W
821 to 896 1.5 2.5 2.5

Table C-1
Method Of Measurement:

Frequency Stability With Voltage Variation:

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees
Celsius for at least 15 minutes. The frequency counter and signal generator are phase locked
with the same 10 MHz reference frequency by connecting the 10 MHz ref. out of the counter to
the 10 MHz ref, in of the signal generator. With the voltage input to the E.U.T. set to 85%
S.T.V., the frequency is measured in 30 second intervals for a period of 5 minutes. This
procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation:

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for
a period of 5 minutes.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ANNEX B
EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

ANNEX B

TEST DIAGRAMS
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581
ANNEX B

Para. No. 2.985 - R.F. Power Output

Modulated

Signal Source

EUT

Millivoltmeter

Para. No. 2.989 - Occupied Bandwidth

EUT

Modulated
Signal Source

Attenuator

Insertion 50 ohm
Unit Load
Spectrum
Analyzer
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KTL Ottawa

EQUIPMENT: MR801 Cellular Repeater

FCC ID: BCR-RPT-MR801

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 9R01581

ANNEX B

Para. No. 2.991 Spurious Emissions at Antenna Terminals

Modulated
Signal Source

Signal Generator

No. 1

Signal Generator

EUT

Attenuator

Spectrum
Analyzer

No. 2

Signal Generator

50 ohm Pad

EUT

No. 3

Attenuator

Spectrum
Analyzer
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KTL Ottawa FCC PART 22,

SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 9R01581

ANNEX B
EQUIPMENT: MR801 Cellular Repeater
FCC ID: BCR-RPT-MR801
Para. No. 2.993 - Field Strength of Spurious Radiation
10 METERS
SEARCH ANTENNA _—
VARIABLE
SEARCH

0.8 METER EUT.

NON-CONDUCTING
<< TURN-TABLE

HEIGHT (1 TO 4 m)

%
TO TEST RECEIVER/SPECTRUM
ANALYZER
Para. No. 2.995 - Frequency Stability
Climate Chamber
E.U.T. Attenuator
Signal || Variable Power Frequency
Generator Supply Counter

10 MHz Reference
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